NORTHLAND REGIONAL COUNCIL

Agenda

Meeting of the
ENVIRONMENTAL MANAGEMENT COMMITTEE
to be held in the Council Chambers, 36 Water Street, Whangarei
on Tuesday, 28 May 2013 commencing at 9:30am

MEMBERSHIP OF THE COMMITTEE
Cr J Carr, Chairman

Cr G Ramsey (Deputy Chairman) Cr C Brown (ex officio) Cr B Hunt

Cr T Davies-Colley Cr B Rossiter Mr C Christie
Cr T Dalton Mr C Jenkins Mr A Clarkson
Dr G Blunden Mr R Booth/Ms V Anich Mr G Gover

OPEN MEETING

ltem: Page:
Procedural
Apologies
Declarations of Conflicts of Interest
1 Confirmation of Minutes — 26 March 2013 1
2 Maori Representation — Environmental Management Committee 10

Waiora Northland Water — policy development

3 Waiora Northland Water progress 12
[...]
e System has UV unit (operates | e Balance tank collapsed during March 2012 storm event. solutions proposed under the
poorly). o All three balance tanks have been replaced. Bay of Islands project, soon
» Discharges to the Waitangi e Management plan received as per agreed schedule. to be progressed through
forest natural wetland (a  New consent for BOI issued (combined Paihia and Kerikeri system). public consultation.

tributary of the Kerikeri Inlet).

Community liaison meeting
outstanding. However,
FNDC is not planning to carry
out community liaison
meeting given the extensive
consultation that will be
carried out in respect of the
management of Kerikeri
wastewater as part of the
upcoming 2014/2015 annual
plan.

Paihia (FNDC)
Consent issued 2004,
expiry 2014.

e Two pond system.
¢ Discharges to the Waitangi
forest natural wetland (a

Resource consent granted for BOI scheme in mid 2012.
Current system in significant non-compliance with consent conditions
(ammoniacal nitrogen frequently exceeds consent limits) and in need

FNDC is in the process of
developing alternatives to the
original BOI Scheme which




Environmental Management Committee

28 May 2013

Page 61

Attachment to Iltem 9
Page 3 0of 6

Location/Consent
Status

Plant Description

Status & Issues

Update as at May 2013

tributary of the Kerikeri Inlet).

of upgrade regardless of progress on new system.

Upgrade to meet ammonia conditions outstanding.

Management plan received as per agreed schedule.

FNDC investigated a biological (vegetation) filtration treatment
system (currently being used in Europe). Unlikely that option will be
pursued due to ammonia treatment.

No decision has been communicated to NRC regarding upgrade to
Paihia.

An abatement notice was issued in November 2012. Compliance
date is 30 June 2013.

will need to be put to the
community under the
consultation requirements set
out in the LGA before making
a decision on an appropriate
path forward. That process
will occur as part of the
development of the
2014/2015 annual plan.
Depending on the outcome of
the consultation, the decision
made by the FNDC may
result in a substantial change
to the original scheme that
was developed nearly a
decade ago.

FNDC is maintaining
discussion with NRC staff to
work through the
noncompliance issues and
the abatement notice.
Options to fix the ammonia
issue have been investigated
and cost estimates sought.

Kohukohu (FNDC)
Consent issued 2002,
expiry 2016.

o Septic tanks followed by

oxidation pond and surface flow

wetland.
¢ Discharges to Hokianga
Harbour.

Consistently complies with water quality conditions of consent.
No outstanding issues.
Management plan received as per schedule.

Nothing new to report.

Opononi and Omapere
(FNDC)
Consent issued 2009,
expiry 2019.

e Primary screen, aerated pond,
facultative pond, surface flow
wetland.

¢ Discharges to Hokianga
Harbour (on outgoing tide).

Stormwater infiltration is an issue.

At times the plant discharges outside of the tidal flow condition to
prevent overtopping of the wetland.

Management plan received as per agreed schedule.

FNDC are assessing options for refurbishing the wetlands. Access
for sludge removal is a constraint. An affordable solution for
desludging and replanting the wetland is being sought. Additional
funding has been targeted in the Annual Plan although FNDC is yet
to make a decision on how best to cost effectively refurbish the
wetlands.

Issue complying with ecoli condition of consent.

FNDC intends to carry out a
district wide investigation of
inflow & infiltration and will
include Opononi as part of a
prioritised program.
Improvements in hydraulic
retention and discharge
pumping have been made to
alleviate necessity to
discharge outside of
consented timeframes.




Environmental Management Committee

28 May 2013

Page 62

Attachment to Iltem 9
Page 4 of 6

Location/Consent
Status

Plant Description

Status & Issues

Update as at May 2013

Rangiputa (FNDC)
Consent issued 2008,
expiry 2032.

Oxidation ponds.
Discharges to ground via the
base of a third pond.

No current known issues with this treatment system.
Management plan received as per agreed schedule.

Nothing new to report.

Rawene (FNDC) e Anaerobic pond, facultative ¢ No current performance issues with this treatment system. Nothing new to report.
Consent expired 2008. pond and surface flow wetland. |e Still going through appeal process — awaiting Court decision.
NRC decision on e Discharges to the Omanaia e Management plan received as per agreed schedule.
replacement consent River. ¢ Infiltration study requested by appellants has checked Council
appealed by local group. reticulation and only minor issues identified.
Russell (FNDC) o Aerated treatment system, ¢ No significant issues at this point. Nothing new to report.
Consent issued 2002, surface flow wetland, filtration ¢ Consistently complies with water quality conditions of consent.
expiry 2013. and UV disinfection. e Management plan received as per agreed schedule.
e Discharges to deep bores. e Replacement consent application received in December 2012.

Taipa (East Coast
Bays) (FNDC)
Consent expired 2008.
Replacement consent in
process — on hold to
allow assessment of
land disposal option.
Significant opposition to
the current operation of
the WWTP.

Facultative pond and aerated
pond followed by surface flow
wetland (4 cells).

Discharges to a tributary of the
Parapara Stream.

Problems with blue green algae in the discharge at times.

High ammonia and suspended solids from the marsh discharge at
times.

Currently investigating land application options as part of the consent
renewal process.

Application is still in process. FNDC have been granted an extension
to pursue the land application option.

Management plan received as per agreed schedule.

Nothing new to report.

Whatuwhiwhi (FNDC)
Consent issued 2007,
expiry 2025.

Two aerated ponds equipped
with biological growth media.
Discharges to natural wetland
which extends down to Karikari
Bay.

Consistently does not comply with faecal coliform discharge
condition of consent. Discharge standards were proposed by FNDC.
NRC does not consider there to be adverse effects on the receiving
environment.

Management plan received as per agreed schedule.

FNDC investigating options for amending the resource consent.

Nothing new to report.

Dargaville (KDC)
Consent issued 2007,

Facultative pond and
wetland/maturation pond.

Non-compliance with requirement to investigate stormwater inflow
and infiltration.

Nothing new to report.

expiry 2022. ¢ Discharges to the Northern ¢ Consistently complies with water quality conditions of consent.
Wairoa River.
Kaiwaka (KDC) e Aerated pond and constructed | e Issues with complying with water quality conditions of consent. Nothing new to report.
Consent issued 2010, wetland. ¢ Improvements to plant scheduled for 2013.
expiry 2022. ¢ Discharge to the Pukekaroro
Stream.
Maungaturoto ¢ Aerated pond, membrane e No current issues. Nothing new to report.
(KDC) filtration plant, storage pond,
Consent issued 2008, discharge to rock filter.
expiry 2032. ¢ Discharges to the Wairau River.




Environmental Management Committee

28 May 2013

Page 63

Attachment to Iltem 9
Page 5 of 6

Location/Consent

Plant Description

Status & Issues

Update as at May 2013

Status
Mangawhai — Ecocare |e Screening, CASS tanks, o Consistently complies with water quality conditions of RC. Nothing new to report.
(KDC) chlorination and then pumped | ¢ Storage pond for irrigating holding more effluent than ideal due to
Consent issued 2007, to storage dam. lack of suitable application area.
expiry 2042. e Irrigated to farmland. e Irrigation area has been increased by 5 ha (now 30 ha). Further

area is required.
Kaipara LTP budget of $400,000 for expansion of irrigation area.
Lack of irrigation area resulted in over application during winter.

Te Kopuru (KDC)
Consent issued 2010,
expiry 2044.

Oxidation ponds and
constructed wetland.
Discharges to N Wairoa River.

Still non-compliant for suspended solids and Ecoli.
Waiting on KDC to indicate timeframes for planned improvements.

Wetland de-sluding due for
completion by June 2013.

Hikurangi (WDC)
Consent issued 2007
(re-issued 2010), expiry
2025.

Settling pond, aerated pond,
wetland and membrane filter for
disinfection.

Discharges to Mangawhero str.

Plant has been non-compliant with respect to discharge volumes of
treated wastewater for the 12 months to 31 March 2012.
Change to the RC recommended.

Nothing new to report.

Ngunguru (WDC)
Consent issued 2010,

Aerated pond, settling pond,
constructed wetland and UV

Telemetry working, but alarm system still requires further work.

Nothing new to report.

expiry 2035. unit.
¢ Discharges to tributary of the
Waitoi creek.
Oakura (WDC) e Screening, sedimentation ¢ Plant now fully operational following failure in August. Nothing new to report.
Consent issued 2006, tanks, biological contactor unit,
expiry 2025. disc filter and UV unit.

Discharges to forest land via
dripper lines.

Portland (WDC)
Consent issued 2004,
expiry 2024.

Oxidation pond and constructed
wetland.
Discharges to Tokitoki Creek.

Consistently complies with water quality conditions of consent.

Nothing new to report.

Ruakaka (WDC)
Consent issued 2008,
expires 2018.

Aerated pond and constructed
wetland.

Discharges to Bream Bay sand
dunes.

3 bores (out of 20) are showing high nitrogen levels.

Further investigation required to determine possible causes for
elevated N levels. Elevated N possibly not related to WDC discharge.
Have commenced working on the Rama Road disposal area (this is
covered by the new Ruakaka consent).

Still operating under the existing consent.

470 Ruakaka south properties
plus Ruakaka campground
now connected to the
treatment system.

Tutukaka (WDC)
Consent issued 2004,
expiry 2024

Screening, primary treatment,
denitrification recirculation
tanks, sand filters, UV unit and
constructed wetland.
Discharges to a tributary of
Tutukaka Harbour.

Do not currently have reliable alarms.
UV data now being received into SCADA and reports available.

Contractor currently installing
phone line to improve
telemetry reliability.




Environmental Management Committee

28 May 2013

Page 64

Attachment to Iltem 9
Page 6 of 6

Location/Consent

Plant Description

Status & Issues

Update as at May 2013

Status
Waiotira (WDC) e Septic tank and constructed Consistently complies with water quality conditions of consent. ¢ Nothing new to report.
Consent issued 2008, wetland.
expiry 2030. ¢ Discharges to Waiétira Stream.
Waipd (WDC) e Aerated pond, constructed Consistently complies with water quality conditions of consent. ¢ Nothing new to report.
Consent issued 2007, wetland with discharge to rapid
expiry 2015. in-fill basins.

Discharges to the Bream Bay
coast via subsurface flow.

Whangarei Main
WWTP (WDC)
Consent issued 2004,
expiry 2022.
Change to consent
applied for — currently
in process.

Screening, primary clarifiers,
1st and 2nd stage trickling
filters, activated sludge basin
and clarifiers, effluent filter, UV
unit and normal to high flows go
through wetlands.

Discharges to Limeburners
Creek.

Over the last 2 years there have been minor non-compliances with
the water quality conditions of consent and also for reporting
requirements. Compliance is improving.

With the upgrade of the Okara Park Pump Station it is recognised
that the extra volume has resulted in the need to upgrade the main
WWTP. The upgrade will occur in three stages:

Stage 1: Upgrade existing UV channel to treat 50ML/d (currently 30
ML/d).

Stage 2: Install new UV channel in UV building with capacity to treat
a further 50 ML/d.

Stage 3: Install new separate UV system to treat balance of influent
that can’t be processed by stage 1 and 2 units.

Stage 2 UV channel installed. Installation went very smoothly.
Recent upgrade works to UV unit means that increased flows can be
treated prior to discharge to Limeburners Creek.

e Stage 2 upgrade complete.

e Stage 3 works due for
completion mid-June 2013.
This includes construction of
separate UV disinfection
plant.

Hatea Pump Station
(WDC)

Storage tank, UV unit and
chemical treatment.

Newly constructed pump station with storage and treatment has
been installed.

RC will be issued shortly.

Abatement notice issued in August 2010 now cancelled.

¢ Nothing new to report.




Environmental Management Committee
28 May 2013 Page 65

ITEM: 10
Page 1 of 4

ISSUE: State of the Environment Report for Northland

2007-2011
ID: Ab533659
To: Environmental Management Committee, 28 May 2013
From: John Ballinger, Environmental Monitoring Programme Manager
Date: 20 May 2013

Summary  The purpose of this report is to summarise the content of the
council’'s 5-yearly State of the Environment (SOE) Report for 2007-
2011. It concludes with the recommendation that this item be

received.
Report Type: : [V] :Normal operations : ] :Information [V] ‘Decision

[] iInfrastructure V] :Public service [V] ‘Regulatory function
Purpose:

M Legislative function - [¥] ‘Annual\Long Term Plan - [_] Other
Significance: | [] |High [] Moderate M Low

Report:

The council has prepared its third five-year State of the Environment (SOE) Report for
Northland, which builds on the previous reports of 2002 and 2007. It aims to inform
both the council and public of the pressures acting on the environment, the current
state of Northland’s environment and, where possible, changes in Northland’s
environment through time, and then the council’'s and communities response to
environmental issues.

This report brings together information gathered by the council’s various monitoring
programmes, including both state of the environment monitoring and compliance
monitoring. Information has also been included from other agencies that collect
environmental related data, such as the Department of Conservation (DOC), and the
National Institute of Water and Atmospheric Research (NIWA).

The objectives and policies for managing resource management issues and land use
effects that are of regional significance are set out in the operative Regional Policy
Statement for Northland (2002) and the Proposed Regional Policy Statement for
Northland (2012). The development of the Proposed Regional Policy Statement has
been influenced by the findings of the monitoring undertaken during and prior to this
state of the environment reporting period. In the report the findings are compared to
the anticipated environmental results contained in both the proposed and operative
regional policy statements, reflecting the environmental aims of the past and what
Northlanders want for the future.

The report along with the two preceding five-year SOE reports serve to highlight
issues and helps the council to plan for and prioritise its environmental management
activities. It contains some 300 pages of information arranged into five chapters:



Environmental Management Committee
28 May 2013 Page 66

ITEM: 10
Page 2 of 4

Our people; Our place; Our land, Our air; Our freshwater; and Our coast. The
chapters provide a broad picture of the core components that make up the state of our
environment. Each chapter:

e Begins with a scene-setting introduction which explains why this part of the
environment is significant for Northlanders and what the major pressures on
the environment are;

o Describes the current state of each aspect of the environment — core
information is presented on the state of the environment and key trends or
changes over time;

e Outlines the management responses to environmental conditions now and in
the future. Information is presented on what is being done now to address
issues raised and what might be done in the future; and

e Provides a summary of progress in achieving regional objectives and
implementing policies in relation to the chapter topic.

Each chapter also contains direct links to related technical and background reports
already available on the council's and other agencies websites.

Publication of the SOE Report

The SOE report will be published on the council’s website with an online and printable